
24 < back to index 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

   Комплектующие  M30/M40



SPARE PARTS FOR METERS 

FOR M30/M40 METERS 

M30/M40SEALS KIT BUNA CLASS 1 

CODE KRI00-501321 

ltems included 
ID 

I
Code 

3 10430-09324 
10335-06856 

Description 
o-ring CL.1 (3)
Buna-NO-Ring

Q.ty
2
2

M30DISPLACEMENTROTOR&GEARKIT CLASS 1,16 

CODE KRl02-48793 

ltems included 
ID I Code I Description I

;
.ty I

3 10155-48946 Displac. Rotor Assy & Key 
CL.1/2/16 (1)

6 
1
10163-47386 I Gear display, pinion CL.1 (1) 

I� I 7 10771-48348 Washer Rotor Gear 
CL.1/2/4/7 /14/16 (1)

8 
1
10673-09170 I Screw 1/4x3/4 I! I 14 10528-07229 Key Woodruff 

M30/M40SEALS KITVITON CLASS 2 

CODE KRI00-501322 

ltems included 
ID 

I
Code 

3 10430-09325 
10000-06191 

Description 
O-ring CL.2 (3)
O-ring, (.88 ID Viton)

Q.ty
2
1 

M30 DISPLACEMENTROTOR&GEAR KIT CLASS 2 

CODE KRl02-48795 

ltems included 

I� I Code
10155-48946 

Ii 1
10163-47388 
10771-48348 

1�4 1
10673-09170 
10528-07229 

Description 

l;·
ty

Displac. Rotor Assy & Key 
CL.1/2/16 (1)
Ingranaggio Paletta/Gear M30 Cl2 

I 
2 

Washer Rotor Gear 2 
CL.1/2/4/7 /14/16 (1)
Screw 1/4x3/4 I! Key Woodruff 

'[t·''
✓

, 

., ' ; 
6 

I 

's 

Apr .. 2020 rev. 1 

(s.@. i.)

■ ■ 

■ _J

'� 



SPARE PARTS FOR METERS 

FOR M30/M40 METERS 

M30 BLOCKING ROTOR&GEAR KIT CLASS 1,2 

CODE KRI03-48792 

ltems included 

ID Code Description Q.ty

8 10675-07483 screw 1/4 x 2" 1 

BA 10765-06174 Washer, lock 1 

9 10326-48844 Driver Packing Gland 1 

10 10161-47385 Gear Blocking Rotor 1 

14 10528-07229 Key Woodruff 3 

15 10153-48945 Blocking Rotor Ass. & Key 1 

M30 BLOCKING ROTOR&GEAR KIT CLASS 2 

CODE KRI03-48794 

ltems included 

ID Code Description Q.ty

8 10675-07483 screw 1/4 x 2" 1 

BA 10765-06174 Washer, lock CL.1/2/4/7 /14/16 (2) 1 

9 10326-48844 Driver Packing Gland (2) 1 

10 10161-47387 Gear Blocking Rotor CL.2 (2) 1 

14 10528-07229 Key Woodruff 3 

15 10153-48945 Blocking Rotor Ass. & Key 1 
CL.1/2/16 (2)

ITEMS AVAILABLE FOR PURCHASE WITH MINIMUM ORDER QUANTITV (MOQ) 

Class 

1,2 

16 

ID 

11 

11 

Code 

10144-44102 

10144-44117 

Description 

Plate Bearing 

Plate Bearing 

             I MOQ

I 

'[t·''
✓

, 

., ' ; 
6 

I 

's 

Apr .. 2020 rev. 1 

(s.@. i.)

■ ■ 

■ C>
_J 

'� 



SPARE PARTS FOR METERS 

FOR M30/M40 METERS 

M30 BEARING PLATE HARDWARE KIT CLASS 1,2,16 

CODE 10000-501662 

ltems included 

I ID 
'
Code 

5 10611-09079 I
Description 
5crew 10-24x 5/8" 

BRACKETCOUNTERADAPTER KIT 

l�
ty 

I 

CLASS 1,2,16 

CODE 10000-501519 

ltems included 

I ID 
'
Code 

20 10000-501519 I Description 
Bracket Counter Adapt. 

DRIVESHAFTKITM30/M40 

I 
;.ty 

CLASS 1,2,16 

CODE 10000-501665 

ltems included 
ID Code 
15 10574-02188 
14 10336-40122 
16 10382-48540 
18 10375-48208 
19 10000-417862 

Description 
Retaining ring 
Pinion Gear (1:1) 
5haft 
Blocks Bearing 
Driveshaft Bushing 

Q
.t
y 

1 

1 

1 

1 

1 

PACKINGGLAND KITM30&40AL/BUNA CLASS 1,2,16 

CODE KRI04-48632 

ltems included 

M30/M40 HARDWARE KIT CLASS 1,2,16 

CODE KRl01-501651 

ltems included 
ID 
7 

18A 
bracket 

6 

5 

Code 
10627-09085 
06081 

09252 

07405 

08135 

10000-48864 

N32510480095Z 

10611-09079 
40107 

10000-48864 

10000-01127 
10000-06019 

I 

Description 

I
Q

.t
y 5crew .375-16 x 1.75 22 

Lock Washer, .25; Cad Pltd 4 
(LCR Bracket Washers) 
I 5crew, .250-20 x 0.750; 316 55 14 
(LCR Bracket to LCR) 
I 5crew, .250-20 x 1.00; 316 55 I 2 
(Counter Adapter to LCR) 

I 5crew, .250-20 x 1.00; Drilled 12 
Hd, 18-8 55 (Counter Adapter 
to LCR) 

I 5eal Wire Kit (Counter Adap- 11 
ter to LCR) 
5crew 12 

5crew 10-24x 5/8" 
1
1 

5crew, 09079 w/Drilled Head 1 
(P OD) 

I 5eal Wire Kit (Counter Adap- 11 
ter to LCR) 

I 5crew 
LockWasher 

I: 

PACKINGGLAND KITM30& 40Al/VITON CLASS 1,2,16 

CODE KR104-48633 

ltems included 

I 

I ID 
'
Code 

11 KRl04-48632 I Description 
KITTRA5MET. M30 AUBUNA I Q.t

y I I ID I Code
1 11 KRI04-48633 I Description I Q.t

y IKITTRA5MET. M30/40 AL/VITON 1 

.. 
13, 

" 

'\ 
12 

.,.-15 

1&-I -, 
14-

., ii 

f' ,■-19 

I f' ' 
LJ 18 

Apr .. 2020 rev. 1 

(s.@. i.)

_J 



SPARE PARTS FOR METERS 

FOR M30/M40 METERS 

PACKINGGLANDKITM30&40AL/TEFLON CLASS 1,2,16 

CODE KRI04-48618 

ltems included 
ID 

I 
Code

I 
Description Q.ty

11 KRI04-48618 Kit: Packing Gland Assy + Gear 1 
packing gland Z.12/24 CL.16 

STANDARD ADJUSTER KITFOR M SERIES CLASS 1,2 

CODE K003-69 

ltems included 
ID Code 
16 10000-25440 
1 2030040102 I 

Description 

I 
Q.ty

Adjuster Shaft 1 
STANDARD ADJUSTER M-SERIES 1 

ITEMS AVAILABLE FOR PURCHASE WITH MINIMUM ORDER QUANTITY (MOQ) 

Class ID Code Description 
1,2,16 1 2030040102 STANDARD ADJUSTER M-SERIES                  

IM
OQ

1,2,16 4 10125-501183 Cover M30 CL1-2-3 
1,2,16 9 10123-501144 Coperchio Ant/Cover M30 Cntr Adpt  
1,2,16 13 10000-501499 Plate Dust Cover 
1,2,16 12 N32510480095Z Screw lso 

Apr .. 2020 rev. 1 

(s.@. i.)

_J 

13,_ 

.. -15 

"l 
14- -, 

., 
.. - .. ,-= 

lJ' ' 18 

18a 

....... -

'\ 
12 


	Tit_M30_M40.pdf (p.1)
	M30_M40.pdf (p.2-5)

